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TEST REPORT
TC659519000000036F

Report Issued to:

M/s. Balaji Action Buildwell.,
G-11, Udyog Nagar,

Main Rohtak Road,

New Delhi — 110041

TEST REPORT AS PER 15: 2202 (Part I) -1999 (RA 2004) [WITH AMENDMENT NO(s) 2]

REPORT NO: ID/BAB/5766/Phy-036F/2019/New Delhi Date: 24.06.2019
Your Ref: Your email Dated:-18.04.2019
Date(5) of performance of test: From: 26.04.2019 To: 19.06.2019

PART — A: PARTICULARS OF THE SAMPLE SUBMITTED:

(a) Nature of Sample - HDHMR Door ( as declared by client)
(b) Grade/Variety/Type/Class/Abbreviation : BN
(c) Size of Sample o 2140 x920x 32 mm

(d) Brand Name, if any : —
{e) Declared Values ; .

(f) Code No. : -
(g) Batch No. & Date of Mfg. : i

(h) Quantity : 01 No.

(i) Mode of Packing ; =~

(j) Date of Receipt _ : 24042019

(k) Seal / Stamp ' : -

() 10°s Signature : -

(m} Any Other Information : =
farde=/loint Director
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REPORT NO: ID/BAB/5766/Phy-036F/2019/New Delhi Date: 24.06.2019
PART — B: SUPPLEMENTARY INFORMATIONS:
(a) Reference to the sampling procedure, wherever : N.A.
applicable
(b) Supporting documents for the measurement taken - N.A.
and results derived like graphs, tables, sketches
and/or photographs as appropriate to the test report
if any (To be attached)
{c) Deviations from test methods as prescribed in : N.A.
relevant 155/Work Instructions, if any
PART —C: TEST RESULT:
5l CL Requirement as per
No. _ Tests No. Test Method 1S:2202(Pt-1) : 1999 Results
1 2 ) 4 5 6
Tolerance:
Height £ 5 mm { nominal dimensions) 0
. ) Widih + 5 mm {nominal dimeénsions) ]
a) Dimensions, mm Thickness + 1 mm {nominal dimension) + 0.2
l. 11.1 15 40200Part 23 1998 | Variation in the thickness between any .16
two points — not more than 0.8 mm
| Deviation not more than 1 mm per 500
b} Squareness, mm mm length 0.0
2. | General flamess.mm | 112 | 1S 4020(Part 3): 1998 | |Wish CuPping & warping not greaier 2.0
3. | Local planencss.mm | 113 | 1S 4020(Part 4); 1998 | DePeh of deviation not greater fan 0.35
4. | End immersion test 11,12 | 15 4020{Part 13) : 1998 No Delamination No Delamination .
5. | Glue adhesion test 1114 | IS 4020{Part 15) : 1998 No Delamination No Delamination |
6. | Knife Test 1113 | 15 4020(Pant 14) ; 1998 Minimum pass standard Pass standard
™o cracking. tearing or delamination Conforms
7. | Impact indentation, mm | 114 | IS 4020(Par 5} : 1998 | Depth of indentation not greater than 0.06
- i | 02mm ] _
8 | Slamming 119 | 15 4020(Part 10) - 1998 | Mo visible damage after 50 drops No damage
Flexure (deflection in Deflection at maximum load not greater 19.08
mm} than 1/30 of length & 1/15 of width, i
g ) whichever is less
e mins after loading 50 Ui | Eedtcbarig: Fa Residual deflection not greater than 1/10 17
Kg 3 mins after load of maximum deflection
removil |
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TC659519000000036F
REPORT NO: JD/BAB/5766/Phy-036F/2019/New Delhi Date: 24.06.2019
Sl Cl. . Requirement as per
No. Tests Ne. Test Method 1S:2202(Pt-1) : 1999 H
1 2 3 4 5 G
Shock resistance, ‘o R
; . No visible damage No visible damage
10. | Soft and light body impact 117 | IS 40204Par &) ; 1998 - risibi
| | Soft and heavy body impaci ; Mo visible damage Nu-\ isible damage |
No deterioration Mo deterioration
Buckling (deflection in mm) Initial deflection not greater than |
After 3 mins of 40 Kg loading y : S0mm 36.5
1. 15 mins after load removal [L8 | IS 4020(Part 9) : 1998 Residual deformation afier 15
minutes of unlpading not greater than 2.46
e 5 mm -
Edge loading Deflection at max. load not greater 2.15
(deflection in mm} than 5 mm
After 15 mins of 100 kgs Residual deflection afier removal of 0.96
12, | loading 116 | 1S 4020(Part T): 1998 | load not greater than 0.5 mm Mo lateral buckling
3 mins after load removal Not more than 2 mm during loading
Lateral buckling Mo residual lateral buckling after load | No residual buckling
e removal
Mot less than 1000 1575
_ Surface condition: Mo visible damage
13, | Screw withdrawal strength, N 1115 | IS 4020NPart 16) : 1998 | 15 the surface either by delamination .
of extra chipping off at the points of NG Veable gy
withd rawal )
No visible warping, twisting or Conforms
delamination
i -~ : Maximum departure from the general
14, | Varying humidity test TLID | IS 4020Part 12) ; 1998 planeness not more than 1 mm 0.70
Recovery — At least 90% of the
change in dimension 90 4
Mo permanent deformation of the
| , fixing or any other part of the doorset Mo permanent
L | M ' . ; z s i :
. — VL10;/ 15 40000Purt'] 1) - 1958 in hindering its normal working after deformation
test

Sample Conforms to IS 2202 (Part-1) -1999.

PART — D: REMARKS:

1. Test results are relevant only to the material received for testing.

2. Remnant of tested material if any will be retained for a period of 6

date of issue of test report.
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